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SPECIFICATION

SPEC. NO. : REV : XA

DATE : 28-Sep-2005

PRODUCT NAME : RJD 1X1 WITH TRANSFORMER & LED
TAB DOWN

PRODUCT NO: P52-P14-37C9(Lead Free)

R I S TR U]

SPEED TECH CORP.

BT IE  J=0E B S68 B
NO. 568 , SEC.1 , Ming-Sheng N. ROAD.,
Kwei-Shan Hsiang , Taoyuan Hsien , TAIWAN.
TEL : 00886-3-2120088

FAX : 00886-3-2121781

APPROVED CHECKED PREPARED

NAME

8F-01-R06B



Product Number :

P52-P14-37C9(lead free)

Product Description : RJD 1X1 TAB DOWN WITH TRANSFORMER & LED

1 SCOPE
1.1

Content

1.1.1 This specification covers performance, tests and quality requirements for RJD 1X1

Tab Down with Transformer & LED.

2 APPLICABLE DOCUMENTS
The following documents form a part of this specification to the extent specified herein.

Unless otherwise specified, latest edition of the specification applies.

In the event of conflict

between requirements of this specification and product drawing, product drawing shall take

precedence.
2.1

2.1.1 MIL-STD-1344A
2.1.2 EIA-364
3 MECHANIC DIMENSIONS

3.1

Dimensions
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3.2 PCB Layout
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ALL DIMENSION TOLERANCE ARE £0.05mm
UNLESS OTHERWISE SPECIFIED

4 REQUIREMENTS
4.1 Design and Construction
4.1.1 Product shall be of design, construction and physical dimensions specified on
applicable product drawing.
4.2 Materials and Finish
4.2.1 Contact :
4.2.1.1 RIJ Contact : Phosphor Bronze , Thickness=0.30mm
Finish : (a) Contact Area : 30 12 ” min. Gold
( b) Solder tail Area : 100 2 min. Tin
( ¢ ) Underplating : 50 1z min. Nickel over all
4.2.1.2 Joint Contact : Brass , Thickness=0.35mm
Finish : gold flash or Tin
4.2.1.3 LED Contact : Brass , Thickness=0.20mm
Finish : gold flash or Tin
4.2.2 Plastic Part :
4.2.2.1 Housing : Thermoplastic , PA6T , Black
UL FILE No. : E52579(M)
Manufacturer : MITSUI Petrochemical Industries
Grade : CH230N
Flame Class : UL 94V-0
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4.2.2.2 Insert : Thermoplastic , PA6T , Black
UL FILE No. : E52579(M)
Manufacturer : MITSUI Petrochemical Industries
Grade : CH230N
Flame Class : UL 94V-0
4.2.2.3 Transparent Cover : Thermoplastic , PC , Transparent
UL FILE No. : E45587
Manufacturer : General Electric
Grade : 940A
Flame Class : UL 94V-0
4.2.3 Shell
4.2.3.1 Front Shell : Stainless, SUS304-1/2H , Thickness=0.25mm
4.2.3.2 Back Shell : Stainless, SUS304-1/2H , Thickness=0.25mm
4.2.3.3 Shell of grounding pin - pre-soldering : Sn/Ag/Cu(96.5/3/0.5)
4.2.4 LED Lamp
4.2.4.1 Lens Color : Water Clean
4.2.4.2 Emitted Color : Green & Yellow
4.2.4.3 View Angle : 130°
4.2.44 Wave Length : Green 573nm ; Yellow 589nm
4.2.5 Transformer
4.2.5.1 Material : FR4, Thickness=0.40mm
4.2.5.2 Two Layer PCB
4.3  Operating and Storage Temperature
4.3.1 Operating Temperature : 0°C TO +70°C
4.3.2 Non-Operating Temperature : -40°C TO +85C
4.4 Ratings
4.4.1 Voltage rating : 125 VAC
4.4.2 Current rating : 1.5 A
4.5 Performance and Test Description
Product is designed to meet electrical, mechanical and environmental performance
requirements specified in below table. All tests are performed at ambient environmental
conditions per MIL-STD-1344A and EIA-364 unless otherwise specified.
4.6 Packaging and Packing
All parts shall be packaged and packed to protect against physical damage, corrosion and

deterioration during shipment and storage.
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5 ELECTRICAL CHARACTERISTICS
5.1 Schematic
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5.2 Transmitter filter

SHIELD

Type : Balance low pass 100 (2 impedance
Cut off frequency : 17+1.5MHz —-3.0dB TYP
Insertion loss : 1~10 MHz —1.0dB MAX.
Attenuation : @ 30 MHz -28dB MIN.
@ 50 MHz —33dB MIN.
Return loss : 1~10 MHz —16dB MIN. load 100 (2
5.3 Receiver filter
Type : Balance low pass 1002 impedance
Insertion loss : 1~100 MHz —1.0dB MAX.
Cut off frequency : 17+1.5MHz -3.0dB TYP
Attenuation : @ 30 MHz —20dB MIN.
@ 50 MHz —25dB MIN.
Return loss : 1~10 MHz —16dB MIN. load 100 (2
5.4 Common Mode Rejection
@ 1~50 MHz -30dB MIN.
@ 50~100 MHz —25dB MIN.
5.5 Cross Talk
@ 1~10 MHz -30dB MIN
5.6 HiPot TEST
Input(1-2) to Output(1-2) : 1500VAC, 60sec
Input(4-5) to Output(3-6) : 1500VAC, 60sec
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ORDER INFORMATION

p 5 2 - P X X - X XX X
A B C D E
A LED Code
W/O LED: Right LED
Z Yellow | Green Orange G/O G/Y Blue
Yellow - 4 - C H -
Green 1 5 9 D J 0
a Orange - 6 - F - -
% G/O 3 7 B G - -
- G/Y N P - - S -
Blue 2 - - - -
B © Spring Code
1 - w/ All Grounding Spring , 1.7mm
2 : w/o All Grounding Spring
3 - w/ Upper Grounding Spring Only
4 © w/ All Grounding Spring , 1.0mm
C - Logo Code
3 w/LOGO, 8P8C, led pin 3.2mm
D : Schematic Code
7C @ 7C Type Circuit
E : Contact Plating Code
0 : Tin/Lead 100 ¢
6 : 1~3 ;£ Gold on Contact Area
7 + 10 £ minimum Gold on Contact Area
8 © 15 ;£ minimum Gold on Contact Area
9 : 30 £ minimum Gold on Contact Area
A : 50 1£” minimum Gold on Contact Area
SPEC NO. : PAGE : 5/6
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Profile of Wave Solder
7.1 PROFILE OF WAVE SOLDER

250°C
2
— 180°C
o
=
> o
< 120°C
=
& )
= 200 -

60~120 60 120
TIME (Sec)
PIN TEMPERATURE
— — —— COMPONENT TEMPERATURE
A. Preheating B. Soldering C. Gradual Cooling
SUGGESTED WAVE SOLDER CURVE
(1)Tip temperature : 250+10°C
(2)Tip temperature time : S5sec max
*The melting point of Sn 96.5/Ag 3 /Cu 0.5:217 C
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Speedlech
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ENVIRONMENT & RELIABILITY

TEST REPORT

RJD 1 x1WITH TRANSFORMER

P52-P14-37C9

REFER TO SPECIFICATION

DESCRIPTION :
& LED TAB DOWN
PART :
CUSTOMER :
TEST ITEM :
CHECKED BY PREPARED BY
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DONGGUAN SPEED TECH ELECTRONICS CO., LTC.
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : LOW LEVEL CONTACT RESISTANCE

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET
4. MICRO OHM METER : HP 34420A

TEST METHOD OR CONDITION :
MATE SUBJECT CONNECTOR WITH COMPATIBLE CONNECTOR.

REFER TO MIL-STD-1344A, METHOD 3002.1

TEST CRITERIA:
30mQ2 MAXIMUM.

TEST RESULT:

SEE THE ATTACHMENT PAGE

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

TEST RESULT:

unit: mq MIN. MAX. AVG.
SAMPLE 1 13.64 17.64 15.64
SAMPLE 2 15.29 18.29 16.79
SAMPLE 3 15.38 17.28 16.33
SAMPLE 4 15.08 18.52 16.80
SAMPLE 5 13.67 18.35 16.01
SAMPLE 6 14.08 19.64 16.86
SAMPLE 7 14.67 18.31 18.31
SAMPLE 8 14.92 19.23 17.08
SAMPLE 9 14.85 17.98 16.42
SAMPLE 10 14.23 18.06 16.15
JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER : TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : INSULATION RESISTANCE

TEST EQUIPMENT :

1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET

CHENHWA 9052

4. WITHSTANDING VOLTAGE / INSULATION RESISTANCE TESTER:

TEST METHOD OR CONDITION :

1. DC VOLTAGE: 100 VDC
2. TEST TIME : 60 SEC
3. METHOD : MIL-STD-1344A, MEHTOD 3003.1

TEST CRITERIA:
1000M 2 MINIMUM

TEST RESULT:

1.SAMPLE 1 : >1000M Q2 6.SAMPLE 6 : >1000M Q2
2.SAMPLE 2 : >1000M Q2 7.SAMPLE 8 : >1000M Q2
3.SAMPLE 3:>1000M Q) 8.SAMPLE 8 : >1000M Q
4.SAMPLE 4 : >1000M Q 9.SAMPLE 9 : >1000M Q
5.SAMPLE 5 : >1000M Q) 10.SAMPLE10 : >1000M () JUDGE

. PASS

5 OF22



SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER : TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : DIELECTRIC WITHSTANDING VOLTAGE

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250

3. RFNETWORK ANALYZER : AGILENT 8712ET

4. WITHSTANDING VOLTAGE / INSULATION RESISTANCE TESTER:
CHENHWA 9052

TEST METHOD OR CONDITION :

1. VOLTAGE : 1000VAC
2. TEST TIME : 60SEC
3. METHOD: MIL-STD-1344A, METHOD 3003.1

TEST CRITERIA:
1. NO DISCHARGE, FLASHOVER AND BREAKDOWN

2. CURRENT LEAKAGE : 0.5mA MAXIMUM

TEST RESULT:

ALL SAMPLES COULD MEETS THE TEST CRITERIA.
MEET REQUIREMENT

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : VIBRATION

TEST EQUIPMENT :

1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET

4. VIBRATION MACHINE : TW-200

TEST METHOD OR CONDITION :

1. SWEEPING FREQUENCY : 10-50-10 Hz / MIN
2. AMPLITUDE : 1.52mm

3. DIRECTION : X, Y&Z AXES

4. DURATION : 2 HRS / AXES

TEST CRITERIA:
1. NO ELECTRICAL DISCONTINUITY GREATER THAN 1uS SHALL

OCCUR.

TEST RESULT:

ALL SAMPLES COULD MEETS THE TEST CRITERIA.

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER : TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM :  SOLDERABILITY

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET
4. SOLDERABILITY TESTER

TEST METHOD OR CONDITION :

1. INTO FLUX FOR 5~10 SECONDS.

2. TEMPERATURE : 265+5C

3. CONTROLED TIME : 3+(0.5 SECONDS

TEST CRITERIA:
1. SOLDER COVERAGE : 95% MINIMUM AT SOLDERABLE AREA

TEST RESULT:

ALL SAMPLES COULD MEETS THE TEST CRITERIA.

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER TEMP. 24°C
SAMPLE SIZE 10PCS HUML. 62%
TEST ITEM : PHYSICAL SHOCK

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5
2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET
4. PHYSICAL SHOCK :TW-200

TEST METHOD OR CONDITION :
1.50G MAX.TO FORM HALF SINE PULSE OF 0.5 MILLISECONDS DURATION
2. DIRECTION : X, Y&Z AXES
3. Three SHOCKS / AXES

4. CURRENT 100mA
5. METHOD: MIL-STD-1344A, METHOD 2004.1

TEST CRITERIA:
1. NO ELECTRICAL DISCONTINUITY GREATER THAN 1uS
2. SHALL MEET VISAL REQUIREMENTS,SHOW NO PHYSICAL DAMAGE

TEST RESULT:

1. SAMPLE 1: MEET REQUIREMENT 6. SAMPLE 6 : MEET REQUIREMENT
2. SAMPLE 2 : MEET REQUIREMENT 7. SAMPLE 7 : MEET REQUIREMENT
3. SAMPLE 3 : MEET REQUIREMENT 8. SAMPLE 8 : MEET REQUIREMENT
4. SAMPLE 4 : MEET REQUIREMENT 9. SAMPLE 9: MEET REQUIREMENT
5. SAMPLE 5 : MEET REQUIREMENT 10. SAMPLE 10 : MEET REQUIREMENT

JUDGE : PASS



SPEED TECH CORPORATION
RELIABILITY TEST REPORT

P.6



SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER TEMP. 24°C
SAMPLE SIZE 10PCS HUMI.

TEST ITEM : DURABILITY

TEST EQUIPMENT :

1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250

3. RFNETWORK ANALYZER : AGILENT 8712ET
4. DURABILITY TESTER : SE 1220
5. MICRO OHM METER : HP 34420A

TEST METHOD OR CONDITION :

1. TEST RATE : 25mm/min
2. TEST TIMES : 1500 cycles
3. METHOD : EIA-364-09B

TEST CRITERIA:
1. NO FUNCTION DAMAGE
2. AR=30mQ MAXIMUM FINAL

TEST RESULT:

SEE THE ATTACHMENT PAGE

JUDGE

. PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

TEST RESULT:

unit: mQ MIN. MAX. AVG.
SAMPLE 1 12.34 17.85 14.66
SAMPLE 2 11.61 17.64 14.63
SAMPLE 3 11.08 17.29 14.19
SAMPLE 4 11.31 18.34 14.83
SAMPLE 5 10.69 18.95 14.82
SAMPLE 6 10.58 17.39 14.84
SAMPLE 7 10.97 18.91 14.94
SAMPLE 8 11.38 18.56 14.97
SAMPLE 9 11.94 18.37 15.16
SAMPLE 10 12.35 18.29 14.56
JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : THERMAL SHOCK

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5
2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET
4. TEMPERATURE SHOCK CHAMBER : TSG-70H-W
5. MICRO OHM METER : HP 34420A

TEST METHOD OR CONDITION :

1. TEMPERATURE : -55°C ~85C
2. HOLDING TIME : 30 minutes at the both extremes
3.CYCLE TIMES : 5

4. REFER TO TEST METHOD 107 OF MIL-STD-202F

TEST CRITERIA:
1. NO PHYSICAL ABNORMALITIES SHALL BE PRESENT AFTER THE TEST.
2. LOW LEVEL CONTACT RESISTANCE AR =50 mQ2 MAXIMUM FINAL

TEST RESULT:

SEE THE ATTACHMENT PAGE

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

TEST RESULT:

unit: mQ [ MIN. MAX. AVG. VISAL

SAMPLE 1| 12.34 17.36 14.85 MEET REQUIREMENTS
SAMPLE 2| 11.64 17.54 14.59 MEET REQUIREMENTS
SAMPLE 3| 11.25 17.85 14.55 MEET REQUIREMENTS
SAMPLE 4| 11.96 16.39 14.18 MEET REQUIREMENTS
SAMPLE 5| 11.37 16.25 13.81 MEET REQUIREMENTS
SAMPLE 6| 12.09 16.95 14.52 MEET REQUIREMENTS
SAMPLE 7| 10.23 17.85 14.04 MEET REQUIREMENTS
SAMPLE 8| 11.35 17.64 14.50 MEET REQUIREMENTS
SAMPLE 9| 12.65 17.59 15.12 MEET REQUIREMENTS
SAMPLE 10| 12.09 17.82 14.96 MEET REQUIREMENTS

JUDGE :

PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER : TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : MOISTURE RESISTANCE TESTING

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5
2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET
4. TEMPERATURE HUMIDITY CHAMBER :KSON THS-A7C-150
5. MICRO OHM METER : AGILENT 34420A

TEST METHOD OR CONDITION :

TEMP: 40£2°C
HUMIDITY: 90~95%
TIME: 96H

TEST CRITERIA:
1. NO FUNCTION DAMAGE
2. NO DISCONTINUITY OVER 1us

TEST RESULT:

ALL THE SAMPLES MEET REQUIREMENT

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. : P52-P14-37C9 DATE : 2005-09-30
CUSTOMER : TEMP. 24°C
SAMPLE SIZE 10PCS HUML. : 02%
TEST ITEM : HUMIDITY-TEMPERATURE CYCLING

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5
2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET
4. TEMPERATURE HUMIDITY CHAMBER : KSON THS-17C-150
5. MICRO OHM METER : HP 34420A

TEST METHOD OR CONDITION :
1. MATED CONNECTOR SHALL BE SUBJECT TO THE TEST CONDITION
IN ACCORDANCE WITH TEST METHOD 106E OF MIL-STD-202F, EXCEPT
STEP 7b.

TEST CRITERIA:
1. NO PHYSICAL ABNORMALITIES SHALL BE PRESENT AFTER THE TEST.
2. LOW LEVEL CONTACT RESISTANCE AR =50 mQ2 MAXIMUM FINAL

TEST RESULT:

SEE THE ATTACHMENT PAGE

JUDGE : PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

TEST RESULT:

unit: mQ [ MIN. MAX. AVG. VISAL

SAMPLE 1| 11.05 17.64 14.35 MEET REQUIREMENTS
SAMPLE 2| 12.31 18.39 15.35 MEET REQUIREMENTS
SAMPLE 3| 11.38 16.95 14.17 MEET REQUIREMENTS
SAMPLE 4| 12.64 17.82 15.23 MEET REQUIREMENTS
SAMPLE 5| 12.56 17.34 14.95 MEET REQUIREMENTS
SAMPLE 6| 12.37 17.29 14.83 MEET REQUIREMENTS
SAMPLE 7| 12.64 18.35 15.50 MEET REQUIREMENTS
SAMPLE 8| 11.95 18.26 15.11 MEET REQUIREMENTS
SAMPLE 9| 1182 18.45 | 600.23 MEET REQUIREMENTS
SAMPLE 10| 13.08 17.31 15.20 MEET REQUIREMENTS

JUDGE :

PASS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

PART NO. . P52-P14-37C9 DATE :  2005-09-30
CUSTOMER TEMP. 24°C
SAMPLE SIZE 10PCS HUMI. : 62%

TEST ITEM TEMPERATURE LIFE

TEST EQUIPMENT :

1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RF NETWORK ANALYZER : AGILENT 8712ET

4. TEMPERATURE SHOCK CHAMBER : PHH-101

5. MICRO OHM METER : HP 34420A

TEST METHOD OR CONDITION :
1. TEST TEMPERRATURE 70°C
2. TEST TIMES : 9% H
3. METHOD : MIL-STD-1344A METHOD 1005.1

TEST CRITERIA:
1. SHALL MEET VISAL REQUIREMENTS,SHOW NO PHYSICAL DAMAGE
2. AR=50 mQ) MAXIMUM FINAL

TEST RESULT:

ALL THE SAMPLE MEET REQUREMENT
THE DATA SEE THE ATTACHED FILE
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

TEST RESULT:

unit: mQ[ MIN. | MAX. | AVG. VISAL

SAMPLE 1| 11.97 17.69 14.83 MEET REQUIREMENTS
SAMPLE2| 13.35 | 17.52 | 15.44 MEET REQUIREMENTS
SAMPLE 3| 11.49 17.35 14.42 MEET REQUIREMENTS
SAMPLE4| 1154 | 17.84 | 14.69 MEET REQUIREMENTS
SAMPLE 5| 12.08 16.96 14.52 MEET REQUIREMENTS
SAMPLE6| 12.37 | 18.25 | 15.31 MEET REQUIREMENTS
SAMPLE 7| 12.96 18.39 15.68 MEET REQUIREMENTS
SAMPLE8| 1252 | 18.24 | 15.38 MEET REQUIREMENTS
SAMPLE9| 11.68 17.34 14.51 MEET REQUIREMENTS
SAMPLE 10[ 12.64 | 18.05 | 15.35 MEET REQUIREMENTS
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SPEED TECH CORPORATION
RELIABILITY TEST REPORT

JUDGE PASS
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PART NO. : P52-P14-37C9 DATE : 2005-09-30

CUSTOMER ) TEMP. 24°C
SAMPLE SIZE : 10PCS HUMI. : 62%
TEST ITEM . SALT SPRAY

TEST EQUIPMENT :
1. HUMIDITY-TEMPERATURE SENSOR : GALLTEC KZC3/5

2. AUTOMATIC TRANSFORMER TEST SYSTERM : ZENTECH 3250
3. RFNETWORK ANALYZER : AGILENT 8712ET

4. MICRO OHM METER : HP 34420A

5.GSST-060 SALT SPRAY TESTER

TEST METHOD OR CONDITION :
1. EXPOSURE UNDER 5% SALT SPRAY.

2. TEMPERATURE : 35C
3. CONTROLED TIME : 48 HOURS
4. METHOD: MIL-STD-1344A,METHOD 1001.1

TEST CRITERIA: “
1. AFTER THE TEST CONNECTORS SHALL MEET THE REQUREMENTS OF

LOW LEVEL CONTACT RESISTANCE AND MEET REQUIREMENTS OF
PRODUCT DRAWING

TEST RESULT:

SEE THE ATTACHMENT PAGE

JUDGE @ PASS




TEST RESULT:

unit: mQ2|  MIN. MAX. AVG. VISAL

SAMPLE 1| 12.63 17.64 15.14 MEET REQUIREMENTS
SAMPLE 2| 11.45 18.25 14.85 MEET REQUIREMENTS
SAMPLE 3| 11.75 18.96 15.36 MEET REQUIREMENTS
SAMPLE 4| 12.39 18.34 15.37 MEET REQUIREMENTS
SAMPLE5| 13.05 18.59 15.82 MEET REQUIREMENTS
SAMPLE 6| 13.26 17.95 15.61 MEET REQUIREMENTS
SAMPLE 7| 12.64 18.67 15.66 MEET REQUIREMENTS
SAMPLE 8| 12.59 19.35 15.97 MEET REQUIREMENTS
SAMPLE9| 12.83 19.26 16.05 MEET REQUIREMENTS
SAMPLE 10[ 12.67 18.34 15.51 MEET REQUIREMENTS

JUDGE ¢

PASS




Test Report No.: SZTYRO50203923/LP Date: FEB 24, 2005  Page 1af 1

DOHO METAL PRODUCTS (DONG GUAN) CO., LTD.
X1 XING JIE, XI HU GONG YE YUAMN,

LIN CUN, TANG XA ZHEN, DONG GUAN SHI,
GUANG DONG PROVINCE, CHINA

Report on the submitted sample said to be C5191R

Sample Receiving Date : FEB 21, 2005

Testing Period : FEB 21, 2005 TO FEB 24, 2005

Test Requested  : To determing the Lead, Cadmiurm, Mercury & Hexavalent Chromium content in
the submitted sample.

Test Mathod : Lead content - with reference 1o EPA Mathod 30508: 1986 / other acid digestion.

Cadmiurn content - with reference to EN1122: 2001 method B / other acid digestion.
Mercury content - with reference to EPA Method 3052: 1996 / other acid digestion.
Hexavalent Chromium content - with reference to EPA Method 30604 1996 [ other wet
digestion,

Analysis was performed by Alomic Absorption Spectrometer (AAS) and Inductively
Coupled Plasma Atomic Emission Spectrometer {ICP-AES),

Results
Coppery color metal plate
Lead Content (ppm) 41
Cadrmium Content M.D.
Mercury Confent N.D,
Hexavalenl Chromium Conlent N.D.
Mote: - N.D. = Not Detected (< 2 ppm)
= ppm = mglkg
- Results shown are of the total weight of dry sample.
=* end of Report *=*
Signed for and on behalf of

This Test Rapaort is issued by the Compary subject b 48 General Conditions of Sorvice prinded owarleal or altacked. Sasd Condilions are alsa
avaiabin upon requesl o 8re Acoassible &l wew sgs com. Attantion is drawn b the imitaticns of kability, mdemnification and jursdiciianal policies
defingd harein. The results shown in this Test Repoed redar coly to the sampleds) besisd unless othersiso statnd and such samplela) are relained
for 30 days only. This Tast Rapoet shall nod be reprcduced axcegl in full, withoul wiitten approval of the Company
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Test Report Mo.: SZTYRO50203924/LP Date: FEB 24, 2005 Page 1 of 1

DOHO METAL PRODUCTS (DONG GUAN) CO., LTD.
X1 XING JIE, X1 HU GONG YE YUAN,

LIN CUM, TANG XIA ZHEN, DONG GUAN SHI,
GUANG DONG PROVINCE, CHINA

Report on the submitted sample said to be C5210R

Sample Receiving Date : FEB 21, 2005

Tesling Period ' FEB 21, 2005 TO FEB 24, 2005

Test Requested  : To determine the Lead, Cadmium, Mercury & Hexavalent Chromium conlent in
the submitied sample.

Test Mathod : Lead content - with reference to EPA Method 30508: 1996 / other acid digestion.

Cadmium contant - with refarance to EN1122: 2001 methaod B [ other acid digestion,
Mercury content - with reference to EPA Mathod 3052: 1996 / othar acid digestion.
Hexavalent Chromium content - with reference to EPA Method 3060A: 1996 / other wel
digestion,

Analysis was performed by Atomic Absorption Spectrometer (AAS) and Inductively
Coupled Plasma Atomic Emission Spactromelar (ICP-AES).

Resulis
Coppery color metal plate
Lead Conftent (ppm) 69
Cadmium Content N.O,
Mercury Confent M.D.
Hexavalenl Chromium Conlent M.0.
Mote: - M.D. = Mot Detected (< 2 ppm)
- ppm = mglkg
- Rasults shown are of the total weight of dry sample.
LY EM 'ﬂf H.Epﬂ'ﬂ. rw
Signed for and on behalf of
SGS-CSTC Ltd.

This Tesi Repor is issuad by the Company subject o ils Genesal Condilions of Servica printed ovarleal of afisched. Said Condilions ana alse
availakie upon reques of ane Bccessible at www. sgs com. Attention is drasm bo the limiations of llabilty, indemnification and juisdictional policies
gafimnd therpin. The resulis shown in (his Tesl Report reler onky 1o the samplais) tesiad unless olheawise staled ard such sampla(s} are relaned
he 30 dawm ordy. This Test Raport shall not bo reproduced excepd in full, withowl writien aporosal of e Compamy.

SZL 30R1°720
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Test Report No, 2011B39/EC Date : Jan 27 2005 Page 1 q'.r. 2

[ i
UA CHENG ELECTRONIC FACTORY.
0. 1. INDUSTRIAL AREA, _ R R
0 NG ADMINISTRATION, L
EN TOWN, SR

DONGGUAN CITY,
GUANGDONG PROVINCE,
CHINA : '
4
‘Report on the submilled sample sald to be TINED COFPER WIRE. : !
BG-B Job N H 1882028 ! '.. - I'_'{- _ v, R
. 8@8 Rel. ! BZECO050100787EC : . R
Suppller / Manufacturer : HUA CHENG -
Country of Origin : CHINA - - TRV
Couniry of Dastinalion - ; CHINA .
'y .. 8ample Receiving Date : JAN 17 2005 .
'_- ’ ¢ Taaunu Period : JAN 18-28 2005

7 Taal Haquuﬂd ¢ 1) Todelemmine the Gndmlum content in the submitied a:nmplu
i ! 2) Todelermine the Laad content In the submitted sample,.
. : 3) Todelermine the Maroury conlent In the submilied sample, . s
il 4}  To delermine the Hexavalen! Chromium content on the submilled nmpln !

w 5) Delerminallon of PBBS (polybrominated biphenyls), PEIDEI [Fnl‘rbmnﬁnllud:r
diphenylelhers) of the submiited sampie.

, . | s )
'L ' it I. ,-[ 1 -

. r 1 .
. [l : . F ".'I‘r'-

| Malhod : 1-3) In-House Method. v';‘, - M;L ;,_J# r it

A The sample was digesled by acld. Analysis was purrurm-d I:r 1nr.lu ly #1540 ‘u
Coupled Argan Plasma - Alomic Emisslon Bplulrnmi[rr {IGP-AEB:! pl‘Alumlu L
Absorplion Speclromelry.

4)  As spacifled In EPA Melhod 30804 & 71084, .
Tha sample was alkaline digested by using EPA Melhod 30B0A, lnd 'lhun :
analyzed by using Colorimetrie method 71884,

L faiurnnna lo BG8 In-house mulhud Analysis was pin‘nrmud by GC/MS..

gt
. .l'.l:l..rE i

"li |

o ol f TR R E T
' = f-;' E’"-lﬂ:ghhﬂmir
i 3 i

el g :

el g r.l'uhl .ph',i.d
B 'i‘fﬂm it

1-5) Please rafar lo hexi page.

. I!- -

. "‘W'Q“Tﬁ*}*m . 3
. H'ﬂlnr st ?'fi*'”“
e 8 l‘"h';ll:'lll -l;_ll' ‘1,
] [CR LR S S .I
|1|-I4..‘r".'! .--.‘f- -_-.| h

in Tast Rapor W Compary sl 1z s Conare Canhlone of er pntd v, Alertr o drawe 1 I . .
mn‘mb;ﬂlﬂmmmﬂuﬂlﬂmhﬁh;m»ﬂnr:.mﬁhium M m Wi
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TestReport No. 2011839/EC Dale:Jan272006 = Pagg2of 2
Test Resulls
Element Slivery Metal 7
1) Cadmium (Cd) ' = 2 ppm T
2) |ead (Pb) 11 ppm
3) ry (Hg) < 2 ppm
49 Hexavalent Chromium (Cr *) =2ppm -
(Resulls shown are of the lotal welght of samples) ‘
Mote: <= Less lhan '
ppm = mg/kg
: I E B . : . . . ',
' Flllml Retardanis Silvery Métal tlon Limit
rnmlml.tﬂ_ﬂl anyls IEEE:} — 5 — *
—“-—Lh N Eppm.
ND 5 ppm
ND B ppm
MO 5 ppm K
MD 5 ppm
N — Bppm Co
_ bpom
ND - 8 ppm
ND 5 ppm
' ND 5 ppm i i
hlnylﬂhﬂ {(PBDEs] - . ety
ND 5 N '
ND b ppm i I ‘
HE - e Epﬂ""—'—_ .:‘h-r *
ND i Gppm |
MD § ppm A
ND § ppm_
ND 5 ppm
ND . 8 ppm
pd ' 5 ppm v '
ND . 5 ppim o s
. f i .!- -:,1” .-1-'- e 1-:
Hﬂl ‘Datected ) TR e 'I i
Hon-dﬂu-ntadhlwthln dotection fimit value. : IR mm e Ft
Lol d 1 mwl'
' e T gl |-. |.|-1. 'a_,. -
we 2nd of Report *** P S "1 R LT A
n, . ' et )
! I- " v ::ﬂ;;nm;«n rI-. 'I.'I

*1111rp‘ll Hm’l :.'".
M- b it r
- Y| =41 e llpunrl !u.
e m g et B S e F st .
wmﬂlﬂhillmﬂwn‘hﬂhpmﬂnﬂﬂﬁ leﬂmhmhmmiw
Jurialiclinne wecies deflid tharein, The rasulin mhtwen in ihis (msl tapodt m-mwwmmmmmn
L mMMMhWM-Mhumnmﬂmmith
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st Report Nu.: & TYRO50305048/LP Dals! MAR 05, 2006  Page 1 of 1

HUIZHOUTAIYUAN HARDWARE &

SOLDERING TIN PRODUCT GO, LTD. '
DONGSHENG VILLAGE INDUSTRIAL AREA, ' '

PING NAN, SHENG PING ROAD, MUIHU,AN -

Repord on he submilled sample sald lo be Xk

Sample Receiving Dala ' MAR (12, 2005
Testing Per t MAR (12, 2006 TO MAR 04, 2005

| . . ¥
Test Requesled : To determine the Lea 1, Cadmium, Mercury & Haxavajent Chromlum contani in’

Iha submitted sample _
Tesl Mathaod : Lead, Cadmium & Me reury contenlt — In-house melhod. ' ,
Hexavalent Chromium content - with referenca to EPA Methad 3060A: 18686 / other wel
digestian, .
Analysis was perforr ed by Atomic Absorption Spectrometer (AAS) and Inductivaly
Coupled Plasma Alornic Emission Spectromeler (ICP-AES), T
Rasulls . .\
i Bilver color malal black
Lead Conlanl (ppm) 121
Cadmium Centent M.D. .
Marcury Content N.D,
Hexavalent Chromiury Content ©N.D.
Nole: - N.O. = Not Deteclad {<2 ppm)
= ppm = mgikg
- Restilts shown are of the 1otal weight of tdry sample.
" End of Fiupm-t‘ -
f 1
Signed for and on behalf of
%GS-CETCFRH.
¢ YanzHhang, Hﬂlun\

Saclion Mansger

Thia Tasl 16 lasued by the Company subjes 1o its Genersl Qondilions of Sarvice printed overlas! or gllached. Bald Conditionn are elso
wvaltable ;;'Aff st or -r!:?hmﬂhl::l Ww.sge oo, Altentlon ls drawn lo (he lmilelons of Hasllity, Indemnlfication and Jurisdietiens! poficles
dafined therein. The resuiln shown in this Tast Kegs st refer only Iy he sampis(t) resied unieas otherwlse siolod and such sempin(s) are reteingd
for 30 days arily. | This Test Fapori shal nol be rprod wed axcept i ful, wikhout wrllten 2pprovel of the Campany. ’

SZL 310180
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SGS

Test Report

A

PROBFERITY DIELECTRICS €O, LTD. Report No, 1'GE/2004/93330
NO. 148, CHANG-AN RD., SEC, 1, LU-TSU Dats 1 2004/09/27
SHIANG, TAOYUAN, TAIWAN, R, O. C. Page 11of1

The fnlI&Hing merchandise was [werd) snbmittad and idsntified by the elient as ;

Type of Product } CERAMIC DIELECTRIC MATERIALS
Stule/item o ¢ 28U
Semnle Received 1 2004/09/17
+ 2004/09/17 TQ 2004/09/27 .

== EHHII*I SEEEEERs s SO SIS EENEE N e e eSS s RENSSSE P ol e o e i B

Tant Result
PART HAME NO.1 +  YELLOW POWDER o
&
: . Raswlt \
Test Itam (s Uait Mothod MDL| ¥a.l i
Chromium VI (Cr+h) pom [As per US EPA 710964 |2 N.D.
C and US EPA 3060/ i
Cadmiuvm [Cd) ppm [ICP-AES after as per ENV |2 N.D.
: 1123, meatheod B:2001 or .
. other agid digeation. o
(Meceury (Hg) pom |ICE-AES after aa per US |2 | H.D, )
EPA 3052 or othrer acid . ; L
) |digestion.
Lend {Fh) T |ppm [ICP-AES after ss por UB |2 | H.D. , .
’ EPA A050B ar other acid
’ digention.
NOTE- -m N.D. = Not detaoted (<MDL) : . |
- 12) ppm = mg/ g . W -
[3) MDL = Method Detdetion Limit - _ A |

mmmmn.

i
Th e o TS FDF Ma I 10 acoerdonce wi lhe origingl lceusd feports for fferanse sniy. THis Tas mmmﬂlnmwmm
e prior wrilen pamizslon of ha Comparry . i

T TATakhi L BSTED | MO, 1581, WU Fung WG I edur il Enrs, Tape! ooy, Talbwan
| EgMEhmﬂr i )
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Test Report No.: GZSCRO50418621.P-2  Date: APR 08,2005  Page 1 of 2
DONGGUAN DAEJOO ELECTRONIC MATERIAL CO., LTD

XIANYONG INDUSTRIAL ZONE WANJIANG

DISTRICT DONGGUAN GUANGDONG CHINA

Report on |he submitled semple said to ba P-COAT CP-930-2 DBL-LM !

SGE Rel Mo. : BZ050405348EC

Buyer : BONY

Sampla ing Dale : APR D4, 2005

Tasting Pe 1 APR 04, 2006 TO AFR 08, 2006

Test Requasted : (1) As specified by client, to delarmine the Lead, Cadmium, Mercury & Hexavalent Chromium
content in the submilled sample. :

{2) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphanylethers) of the submitied sampla. 3

Cadmium conlent - with reference to BS EN1122; 2001 method B.
Mercury content - with reference 1o EPA 3052: 1996,
Hexavalant Chromium conlent — with reference 1o EPA 3060A & EPA 7186A.
Analysis was performed by Inductively Coupled Plasma Alomic Emiaslon Speciromelar
{ICP-AES) f UV-VIS Spectropholomelsr,
“(2) With raference to SG5 in-house method. Analysis was performed by GG/MS, '

Tasl Ma*lhn* : {1) Lead contenl - with referenca o EPA methad 30508; 1986.

RESULTS : Please refar to next page.

Signed for and on behalf of
SGS-CSTC |

Thia Test Reparl |4 Issuad by the Cempany subject io s Ganeral Conditions of Service printed evarieal er attached, Sald Conditions are slse
avallable upan requesi or ara acceselble sl www,sgs.com, Altantlon ts dravn Lo ihe limilatlons of lablity, Indemnification and jurisdictional paliciss
defined tharein, Tha results shown in this Tesi Report reler only in tho sample(s) lasted unless olherwiss sleted end such sampla(s) are ralained
foor 30 daye only. This Test Repor shall not be reproduced axcopl in full, whhaul writien appreval of tha Company.

GZCM228014
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Test Report No.: GZSCRO50418521/LP-2

Resuits

(1

Lead Conlent (Ph)

Cadmium Conlant (Cd)

Mercury Conleril (Hg)

Hexavalent cnrilmu..m Conlent [Cr(VI)]

Nole : - N.D. = Not Detected (< 2 ppm)
= ppm = mglkg

B[uﬁ powder

Date: APR 08, 2005

Page 2 of 2

AL el byl SR

i M.D.

iphan N.D,
_Tribromabiphenyl M.D,
TetrabromebipHenyl N.D.
Pantabromobiphenyl M.D.
Hexabromobipheny M.D,
Heptabromaobipheny! N.D.
M.D.

ZZZ.
ooo

L
Detection Limit ( :

e o e PR - L .
T YT A T

Cetabromo iyl
hhnahmmd%nﬂ
D

acabramadis M.D.
IRSIYBTEm[Rathd Dipheniether [FBDES) J it nr e Bt Ao R el L b B
| Monobromodiphenyl ether MN.D.
Dibromodiphen| ather MN.D.
Tﬂhrﬂudlﬂgnll alher N.D.
Tetrabromodiphenyl ether MN.D,
Pentabromodiphenyl elher N.D.
Hmbrmnnd‘iﬁmyl ether N.D,
H oyl ethaer MO,
Octabromod ether N.D.
_Nonabromodiphenyl ether N.D.
Decabromediphenyl ether N.D.
Note : - N.D, = Not WM {< 5 ppm)
- ppm = n-glkp
" v Eod of Hmrt wen

This Test Repart s {asued by tha Company subjact io Ifs Gane
available upon raquest of are accesalbls &t www.ags.com. Alle
defined theraln, The results ehown in this Tes! Report refer only 1o the samplafe) ieslod unless oiharw]

for 30 days only,

BROLSTE Sandas Sachoes
I —

ral Conditlane of Sarvica prinled averleal or atiached. Sald Conditions are also

Indemnificatlon and jurtsdiclionsl policies
#a elalad and auch sa
& Tesl Report shall nol be reproducad exeapl in full, whhoul writlen approval of Ihe Campany.

ntion is deawn lo the imitations of liablilty,
mﬂhﬂ'llu ralainad

_ GZCM 226013
Cg 1M, | WF. Bk 8% Jng usiral Pt ing Shsae s v Cun Do P Ao, T v Susingains i $40600 1 (06 2/H1RI00 108 D002 168561 LT
By RS- TAEEES R RART EMA TR ARS10680 PBGPEATIRTI0N 1OME-ZRADIENESN 4 wpu-chimilegn con
]

Wambar of 553 Group(Sockd Génkrle de Survedlanne)



Test Report No. SH514949/CHEM Date: 3.28.2005 Page 1 of 2

DSM ENGINEERING PLASTICS JIANGSU
ZHOUZHUANG JIANGYIN, JIANGSU

The following sample(s) was/were submitted and identified on behalf of the applicant as:

Sample Name . TE250F6 BLACK

SGS Ref No. : SHEC0050305485

Lot No. : AJ100308

Sample Receiving Date : March 21, 2005

Tesling Period : March 21 to March 28, 2005

Test Requested : 1) To determine the Cadmium Content of the submitted sample.

2) To determine the Lead content of the submitted sample.
3) To determine Mercury Content of the submitted sample.
4) To determine Hexavalent Chromium content of the submitted sam ple.
5) To determine the PBBs(Polybrominated biphenyls) PBBEs(PBDEs)
(Polybrominated bipheny| ethers) Content of the submitted sample.
6) To determine the PCBs(Polychlorinated Biphenyls) Content of the submitted sample.

Test method : 1) With reference to BS EN 1122:2001, Method B.
Analysis was performed by Inductively Coupled Argon Plasma — Atomic Emission
Spectrometry (ICP-AES) or Atomic Absorption Spectrometry.
2) With reference to US EPA Method 30508B.
Analysis was performed by Inductively Coupled Argon Plasma — Atomic Emission
Spectrometry (ICP-AES) or Atomic Absorption Spactrometry.
3) With reference to US EPA 3052,

Analysis was performed by Inductively Coupled Argon Plasma — Atomic Emission
Spectrometry (ICP-AES).

4) With reference to US EPA3060A and US EPA7196A

Analysis was performed by UV-VIS Spectrometric method.
5) With reference to US EPA 8081, Analysis was performed by GC/MS,
6) With reference to US EPA 8082, Analysis was performed by GC/MS.

Test Results . Please refer to next page

Signed for and on behalf of
SGS-CSTC Chemical Laboratory

=
Ella Zhang
Supervisor

This Test Report is issued by the Company subject to its General Conditians of Service printed overleaf or attached. Said Conditions are also available upon request or are
accassible at www.sgs.com, Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein, The results shown in this Test Report
refer only to the sample(s| tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without
written approval of the Company. SHCH 220070

St Srereh st Cone Chemivel babovskry | e it ﬁgﬁ[ E B FREe0E 354k 44 THE .94 108 B4R . 200233 1486 2 6435 1616°2872 f+B6 21 5450 0314 www.cn.sgs.com

+ Standzards Technical Sanvices Go. JJ_{ 1/E. TJF. 5F & 10, the 3rd Building, No_ 889, Yishan Road, Xuhui District, Shanghal, China 200233 t+85 21 6495 16162822 £+86 215450 0314
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Test Report No, SH514949/CHEM Date: 3.28.2005 Page 2 of 2

Test Results

No. Item Unit MDL A ]
1 |Cadmium (Cd) ppm 2 N.D
2 |Lead (Pb) ppm 2 42
3 [Mercury (Hg) ppm 2 N.D.
4  |Hexavalent Chromium (Crvi pPpm 2 N.D.
PBBs(Polybrominated biphenyls) - — i
PBBs(Bromobiphenyl) ppm 5 N.D.
PBBs(Dibromobiphenyl) ppm 5 N.D.
PBBs(Tribromobiphenyl) ppm 5 N.D.
PBBs(Tetrabromobiphenyl) ppm 5 N.D.
PBBs(Pentabromobiphenyl) ppm 5 N.D.
PBBs(Hexabromobiphenyl) ppm 5 N.D.
PBBs(Heptabromobiphenyl) ppm 5 N.D.
PBBs(Octabromobiphenyl) ppm 5 N.D.
PBBs(Nonabromobiphenyl) ppm 5 N.D.
PBBs(Polybrominated biphenyls) ppm 5 N.D.
i PBBEs(PBDEs)(Polybrominated biphenyl ethers) Zrm .
PBBES(PBDEs)(Monobromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Dibromobiphenyl ether) ppm 5 ND.
PBBEs(PBDEs)(Tribromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDES)(Tetrabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Pentabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(HexabromobiphenyI ether) ppm 5 N.D.
PBBEs(PBDEs)(Heptabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Octabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Nonabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBD Es)(Decabromobiphenyl ether) ppm 5 N.D.
6 |[PCBs(Polychiorinated Biphenyls) pPpm 0.5 N.D.

(Result shown is of the total weight of sample)
Sample Description:
A. Black plastic pellet

Note : ppm=mglkg
MDL= Method Detection Limit
N.D. = Not detected.(<MDL)
*** End of Report ***

This Test Repart is issued by the Company subject to its General Conditions of Service printed overleal or attached. Said Conditions are also available upon request or are
accessible at wwwi.sgs.com, Attention is drawn ta the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report
refer only to the samplels) tested unless otherwise stated and such sample(s) are ratained for 30 days only. This Test Report shall not be reproduced excepl in full, without
written appraval of the Company.

SHCH 225089

aslo. | VR T/E 94 8 00F the Grd Bulding, No. 889, Yishan Road, Xuhii District, Shanghai, China 200233 ¢ +66.21 G495 1616°2822 £ 486 71 5450 0314
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Test Report No.: GZSCRO50315144/LP Date: APR 12,2005  fage 1 of 2
WEG FERRITE CHINA CO., LTD.
ER HENG ROAD, HENG JIAD, SHI JIE TOWN,
DONGGUAN, GUANGDONG, P.R.C

Repor on the submilied sample said to be SOFT FERRITE TORIOL CORE

SGS Rel No. - SZ0S0304200EC4.4

Buyer : 8K OF JAPAN

Item No. : C85 (NEW NAME CS5A)
Sample Receiving Dale : MAR 22, 2005

Testing Period - MAR 22, 2005 TO APR 12, 2005

Test Requested - (1) As specified by client, to determine the Lead, Cadmium, Mercury & Hexavalent Chromium
content in the submitted sample.
(2) Delermination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) of the submilied sample.

Test Mathod : (1) Lead content - In house method, with reference to EPA method 30508; 1996.
Cadmium content - In house method, with referance to BS EN1122; 2001 method B,
Mercury content - In house method, with reference to EPA 3052; 1996.
Hexavalent Chromium conlent - with reference to EPA 3060A & EPA 7185A,
Analysie was perfonned by Atomic Absorplion Spectrometer and inductively Coupled
Plasma Alomic Emission Spectrometer (ICP-AES) | UV-VIS Spectrophotometer.
(2) With reference to SGS in-house method. Analysis was performed by GCIMS.

RESULTS : Please refer lo next page.
Signed for and on behalf of

SGS-CSTC Lid.

Zhang LI, Amy

Sr. Englneer

This Test Repor s issued by the Company subject lo its General Conditlans of Servica printed ovarlaal or altachad, Said Condillons are & se
svallable upon requas! or are scceseible al www.sgs.com, Allention is drawn to the limitations of liabitity, indemnificalion and juriadiclional palic es.
talined therein, The rasulls shown in this Tesl Repor rifer only [0 Lha sample(s) lestad unless otharwlse stated and such sample(s) dre relaingd
13¢ 30 days only. Thls Tesl Report shall nol be reproduced except in full, without wrillan approval of the Company.
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' : Page 20f 2
Test Report No.: GZSCRO503151441LP Date: APR 12, 2005
Resulls : _ | |
Y *Ferrite core”
T 2
Content [Pb'.l '.Ppm} b |
tﬁmm Content (Cd _ H,{[I;. :
Mlmﬂcmtlnl{ﬂg} SOV oy
Hexavalent Chromium Content [!

%%
i
l
|
anfen| onfen

m;-u.n.umm{cﬁppm]
- ppm = mg/kg

we End of Report **
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Test Report No.: GZSCROS0315141/LP Date: MAR 28,2005  Page 10f 2

\YWEG FERRITE CHINA CO., LTD. . ' ‘
ER HENG ROAD. HENG JIAQ, SHI JIE TOWN, . ,
HONGGUAN, GUANGDONG, P R.C

Heport on Ihe submitted sample said lo be SOFT FERRITE TORIOD CORE

5G5S Ref No. : SZ050304200EC-4.1

Huyer 1 SK OF JAPAN

Manulaciure : KS9 (NEW NAME KMVCT) o
s;ample Receiving Dale ' MAR 22, 2005

“‘gsting Perod  MAR 22, 2005 TO MAR 25, 2005

‘igst Requested * (1) As specified by client, to delermine the Lead, Cadmium, Mercury & Hexavalent Chrom urr
content in the submitted sample.
(2) Determination of PBBs {polybrominatled biphenyis), PBDEs (Polylwominaled
diphenylethers) of the submitted sample.

“*ast Method ~(1) Lead content - In house method, with relarence 1o EPA method 30508: 1986,
Cadmium content - In house method, with reference 1o BS EN1122: 2001 method B,
Mercury content - In house method, with reference 1o EPA 3052: 1996,
Hexavalent Chromium content — with reference to EPA 3060A & EPA 7198A.
Analysis was performed by Atomic Absorption Spectromeler and Inductvely Coupled
Plasma Atomic Emission Spectrometer (ICP-AES) / UV-VIS Spectropholometer.
(2) With relurence to SGS in-house method. Analysis was performed by GCIMS.

RESULTS Please iefer to next page

-3i§na;i for and on behalf of
3GS-CSTC L

fang i Amy &
W Engineer

*

T lis Test Raport is lssued by the Company subject o its Genaral Condilions of Service printad ovaraal or altached. Baid Conditic e ara also
arsallable upon reque st o A sceassible al www.sgs, tom. Aliantion is drawn lo the limilations of Habilky, indemnification and jurisdicticnal oolicias
dfined therein, The results shown In this Test Report retar only to the sample(s) tested unlass otherwise slaled and such sample(s) are relained
fat 30 days only. This Test Report shall nol be raproduced sxcept in full, withoul written approval of the Company,
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Test Report No.. GZSCRO5031514 1/LP Date: MAR 26, 2005  Page 2 of 2

Fesulls © .
(n . - - .
. ' Fenile core ™
Lead Content (Pb) (ppm) _ 41
Cadmium Content (Cd) M.0.
Wlercury Content (Hg) ND. -
Hexavalant Chromium Content (Cr{vi}] N.D. |
Mote - - N.D. = Nat Detected (< 2 ppm) '
- ppm = mgrkg
(%
[ Flame Retardants | * Ferrile core ” Detection Limit b
“Folybrominated Biphenyls (PBBs) i ML
_Monobromobipher:y! . ND. 5
Tlibromobiphenyl ND. 5
_1‘[_i'hﬂrmhiphaﬁyl M.D. 5 ,
Tetrabromobiphenyl N.D. 5
Flentabromobiphenyl N.D. 5
| Flexabromobighenyl ND. 5 .
| Fieptabromobipheny! N.D. 5
| Ociabromobipheny] __ND. 5
'-_I'ImnhrumodiptHnyi MN.L. 5
tiecabromodiphenyl " ND._ 5
“Flolybrominated Diphenylether (PBDEs)
[[Mhenobromodipheny! ether N.O. 5
|_Dibromodiphenyl giher N 0. 5
_'Iti'tl_{mpdlnhunrl ather - _N.D. 5 :
| ljetrabromodiphenyl eiher ML, 5 !
_Hﬂrl’cuhmrnudlphanrl ether M.L. g i
_ [Hexabromodiphenyl ether ) N.D. 5 P
_t!gplanmmrdinhmvl ether ' N.D. 5
{ictabromodipher.yl ether . MWD 5 =1
Hionabromodiphe 1yl ether _N.D. 5
[tiecabromodipheryl ether 1. N.D. W B

Hote : - N.D. = Not Detected (< 5 ppm)
! - ppm =mg'kg
1 BEW End 0[ R-Emrt L LE

Tiis Test Repori is Issued by the Company subject 1o its General Conditions of Service printed ovarleal or attached. Said Conditions ara slen
s allable upon requast o are accessible &l Wwww.§g8.com Attention is drawn ta tha limilatiors of lability, indemnification and jurisdictionzl aolicies
detired herein, The results shown in this Test Repod raler only to the sample(s) testad unlass olharwise stated and such sample/s) sre ratained
fo* 30 days osly. This Test Repert shall not be reproduced sxcept in full, without written approval of the Company. :
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Test Report No.. GZSCRUE )3 151434 P Dale MAR 28, 2005  Page 1 of 2
WEG FERRITE CFINA CO , LTD _
ER HENG ROAD, HENG JIAD SHI JIE TOVWN - '
DCNGGUAN, GUANGDONG, PR
Report an the subiimited samplie said to be SOFT | ERRITE TORIOD CORE
SGS Rel No, P 5Z050304299EC 4 3
Buyer - SK OF JAPAN |
erm Ne. -LS10 (NEW NAME CS108B) '
Sample Receiving Llale CMAR 22 2005 _
Testmyg Period “MAR 22, 2005 T1) MAR 25, 2005
Tesl Requested (1) As specilied by client 10 determine the Lead, Cadmium, Mercury & Hexavaleni Chroimiuin .
content in the submitted sampie.

12) Determinalion of PBBs {polybyominaied biphenyls), PBDEs (Polybrominated
diphenylethers) of the submitte d sample,

Test Method {1) Lead content « In house metho-1, with relerence 1o EPA method 30508: 1996
Cadmium content - In house m:thod, wilh reference o BS EN11 22. 2001 method B.
Mercury contanl - n house merhod. with relerence to EPA 3057 1096,
Hexavalent Chromium contant - wilh reference to EPA 30604 & EPA T106A.
Analysis was perlormed by Alo-nic Absorplion Speciromeler and Inductively Coupled
Plasma Alomic Enuission Specirometer (ICP-AES)/ Uv-vis Specirophoiometer
(') With relerence 1o SGS in-hous:- melhod. Analysis was performed by GCMS,

RESULTS ‘ Please ieler 1o next page.

Signed for and on betaif of
SGS-CSTC Lid

Zrang 1 Amw _'}'”
Sr Enginpsr ~

Thie Tesl Reportis isssed by the Company subject 1o ils Ganeral Conc itions of Servica printed overdeal or atiached. Saie Conditions a-« siss
available voon request or are accessibie al WWW.sg8.com Allention is dr. wn fo the fimiations of abMity, indemnification and urisdiclional policiey
defined tharain, The results showr in this Test Report refar only to the s:mplefs) lesied unless clharwise stalad and such sampla(s) ara retair ad
for 30 days only. This Tesi Report shall not be reproduced excapl in full, wi thoul written approval of the Company
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28/03 2005 18:33 FAL UZUBZivdoads A Adlle

Test Report No." GZSCROS(31514:3LP Dste: MAR 28, 2005  bage 2 of .

i
Resulls ; ‘
. B I
(1]
‘Ferrite core”
Lead Cortent [Pb) {ppm) 19 : |
Cadmum Conlent |04 N

Mercury Conlent (Hy) N.D,
Hexavalent Chromium Content [Cr{wv1)) N.D

Note : - N D. = Not Delecled (=2 ppm)
- ppm = mg/lky

(2

Fiame Retardants """ - I - emile coe” """ __| Detection Limit jppm)
_,r:o_mb:ern_iqa_w_d_amue_ryjeaqaj--__1 e [ttt

| Monobromobiphenyl
ibromobiphenyl e D,
| Tribromobiphenyl ~ e 1
| Tetrabromobipheny.  ~ L D
Penlabromobipheny "

A L - T T s e e e e e e e ..

= 1

S N
N

2 SRR :
| Hexabamobiphenyl " """ " T TT T .- DU BN Thhniiet :
ﬁgaummm.__-..__h_-_._-*.-____-_.,__rz___..________'_-___ I incoi:
Oclabromobighenyl = """ "~ 7 N S - MO T e
-Nonabromodiphenyl ~ = """ """ " L N RSRC: waibly

5 I

Polybrominated Diphenyisther (PBDEs)

| Monobromodiphenyl ether ~ " "~ [T == T s NIRRT 2 |
-Dibromodiphenyl ether ~~~ """ " T = .. ND__ T R IRt

| Jibromodiphenylether "7 """ T [t e - Ao IR S

| Tetrabremodipheny! ather —-peomme - ND T I i
;_P_uulah_tmj_ws_ah_ﬂwiaﬂm___”_.__.._-_._..-.-_.H.-U-__.__.-_ oy, ISV SRt :
Hexabromodiphenyi elher ~ """ T [ < == - N T NS B : :
| Heptabromodiphanyl viher —~ " """ 7 | it | S Sl St ; !
| Octabromogiphenyl ether "~~~ "~ "~ DT, SR I e !
-Nonabromodiphenyl ether ==~ " T "] ek R ot U At & ¢l
Decabromodiphenyl e~~~ —— b e NHTT T R i

Note - N D = Nol Detectay (=5 ppm)
- Ppm = mg/kg

Sz ol aeport

This Tast Report is issued by the Company subject io its Ganeral Condliions of Service printed averlaal or sltached. Said Conditlons ar e als
availahls upoen request o Are accassible al www.sgs. com. Atlentlon is deay 1 Ihe limitations of liability, indemnalfication ar o (urisdiclional policies
delined therein. The resulls shown in this Test Re ol refar only to Ihe san-ple(s) tested unless otherwise staled and such samplais) are retainad
for 30 days only. This Test Reaor shail not be reproduced excepl in full, with - cul written appioval of ihe Company.
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- -SGS-0915 (1728x2398x2 tiff)
Green-S ( .

00/00 2000 00:7, FAX

Toghdy

N 1 AP Y o derenne Pt e sl g g P = L i 6 ke e e W e e

s FAD  zag

- TestReport . o czscrosossmesns - Dote: SEP 42,2005  'Pag 1.0f 4

RANT GLORY ELECTRONIC (SHENZHEM)CD, LYD, .
- HINYUAN IND HEAO TZUN FENGIZANG TOWN, LONGGANG. ARER, SHENZHEN CITY
BUANGDONG PROVINGE, P R.& - _

Rapert on the submitiod sample 55id 1o be LED(RE <)

soSRefba. . FGZBSEO1IB4AEE -
‘Sample Racalving Date - - 'BEF’ 05, 2005 ' ‘
TatingPoriod . SEP.Og, 2008 TO SEP 12, 2008

| Tt Raqu&ﬂm : (l'l ) As smt:lﬁadhy HII;IM. sm-apf‘ 'I I; i &E 4] dat‘armjnla:.lhé‘;.ﬂad,-(:admlmm Msmu &‘
- ! e “‘WWB}“ Ghrasium coritant in e submilted. sample, . Y.
N © T (2) Sasnple 5 Detarry ination of PERxy Broifrinated Hoiphinyis ‘PBDE!:':F'GM i
b o .mdlphlh;flaﬂ}mjﬁﬂnwhrmmm. L h : f _ fomtad

! Testmethod 3 (1) Cadmium contant : Wil referanss b B8 EN 1122:2001 Metho B 56 flowchart (1)

| p + " Loor content » Azhing afkar wat dacormpasilion seq flowehart-(z) . S
[ o ' Morceury contint - With retarance t5-EPA 3082 1506, ‘ '
! S g : _Fhm,::sipnt.cmmr_n mmj—-wlﬂn reference fo EPA 30804 10896 & Eba TI06A; 1082

© Anglysis w rmed by Atoinic Abeorption Bpectmmstar and Infudtively Coupled ™
Faaama Alomic Errlasion Shectromaler (ICF-AEE) ! IVVIS Bprctey .
(2 \With refarence t EPA 3540€ 1 4550C. Andlysis was perfonned by GCAMS.
Reaills : Plaass refor to next pegs,

L . ! ca

Signedfor and on bahaifol
l ~ SGHCSTCLM,

R o Zharg L Amy ST
‘ © BroEngmeer

EVNGE 4 UpEn FLAG) or gre accetiblo alwwir kge.com. AMentin'la rawn I i lnintations oF babilty, indemnification and gyrisdieamal Btslicina
i definee thergin. Tha results ahovh i this Tect Repertrefy anly b j i i ] ; i
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-Green-SGS-0915 (1728x2400x2 tiff) [2]

2000 00:7. FAX @002
40 WL &ULS LWL FAA P . e o o )02

TestReport  No: GZSCROSMEMESAP Daie:SEP-12,2005  Pagazof 4

: R‘s-.sulté: . y ' ‘
a0 L Ner No2
Load, Gantant o) (o) | : 3 D,
Cacimiury Content (Cd) . MD. ND.

" Mercury Content () ‘ N.D: N.D.

Hoxavalpnt Chromium Cortent [Cr(V!)] - ND, N.D,

Mite : =MD, = mmnmw(<zppm;
- = maikg
&y

| Muonobromohichenyl EX;
| Disremotipheny? N.D.
Tr bromebipheny| ND.
| Tetrabrormobiphany. N.D,
| Pentabromabiphanyl ND.
Hevcalromobiphenyl D,
He . L ND.
_ﬁnﬂwmw I ~ND.
ﬁi . N
' Dilwomediphenyl ather N.D.
| Frizromodiphisny sifer - N.D,
1. Tembramedipnonyl ather L NB
"ﬁémmﬁmjﬂﬁam elher ORI
| Heoxabremodiohany ether ol . N
' Hwep‘i:gbmmdm L;mm DR N2
1 Octahromodipheny ather R ' N,
wwabramodiphmﬂ ether N,
%m:gmylw NB
: Ncm "« 0. =Notmmma(-=5ﬂpm)
—pnm Mgk
‘,§m=drmn Dis
Not @ Imr.-hmapamplamc pam-

" Md2 Sl}vary malhl pin
i hdrk Er‘llﬂ mwwﬂ - .
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M ey e - e oo - el am ol

Test Report No.. GZSCRO11 246136 P Datle: DEC 08,2004  Paga ol ?
MARON TECHNOLOGY cg.. LTD
B4D BLID MA SHAN TOL 4™ INDUSTRY £ZONE.
CUNMGMING TOWN, BADAN DISTRICT SHEMZILN CITY, CHINA

Report on the submitted sample said to be LED T R =T

SG5 Mol No ' GFDA1I0GT12REC

Sample Recoiving Dala ' DFC 02, 2004
Testirg Pesiod DEC 07, 2004 TO DEC 08, 2004

Test Requested @ (1) Samphe 1-2 :As specified by client, lo determing the Lead, Cadmium, Mergury & Hoxavalent
Chromium eantent in the submilled sampla.
{2) Sample 2: Delenmination of PRBs (polybrominaled biphanyis), PBDEs (Polybrominated
diphenylethers) of the submilted sampie.

Tt WO nb t{1) Sumpdo 1
Lead content - In house method, with reterence 1o EPA method 30508: 1996,
Cadmium content - In houte method, with reference to BS EN1122: 2001 melhod B,
Maorgury content - In housa method. wilh refarence to EPA 3052: 1896,
Hexavalent Chromium content  with reference to EPA 30804 & EPA T196A,
Smampla 2:
Lead content - with reference to EPA methad 3050B. 1096
Cudmipm conlenl  wilh releencs o BS EN1122; 2001 mathad B.
Mercury content - with reference lo FPA 3052: 1996.
Hexavalent Chromium contenl - with reference lo EPA 3080A & EPA T196A,
Analysis was porformad by Atomic Absorplion Spectromotur and Induciivaly Cuouplod
Plasma Atomic Emission Specirometar (ICP-AES) / UV-VIS Spectiopholometer.

(2) Sample 22 With relerence 1o S0 in-house method. Analysis was perloroed by GOMS. -

FESULTS Mease refer to next page.

Sigmed for and on behall of
SOE-CHETO ek

Y vonglhaa, Sem

LI SR 1
ThRiE Tast ngpgm is jasued by the Company subject 1o its Gonoral Conditluns ol Swrvice printad ovaresl of attachod, Said Cenditions pra also
Availahly upnn of 610 BEEOssible al www.sgs,com. Atlonlion is diuen 1 the linitylinns of lablily, indemnification end jurisdictionsl pelicius

dulivwd Wareln The 1esults shown in this Tesl Report refor only 1o the sonile(s) testud uniess olharaise sinled and such sanple(s) ara relained
tar W days oidy. This Test Rapon shall nod be reproduced excrpl it T, weithred swertli Wppeneeal of the Company.
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; T0: 91 798987695390618515P: 2 B

Test Report No ; G/BCRUS 12461 38/LD Date: DEC 08, 2004  Pnge 2 of 2
Hesuils -

(1)

No.1 No.2 ,
1 ead Coment (Ph) N.D. N.D.
| Cadmium Conlent (Cd) M.D. M.
Mercury Content (Hy) N.D. N.O. :
Hexavalen| Chromium Contenl [Cr{v1y) N.D. N.D. -
i Nete - - M.0. = Nol Datected (< 2 ppm) '_:
[ = ppr = mglkg i
()
Flame Retardants _ : e _No2 —_"| oetection Limit (ppm) |
Polybrominated Biphenyls (PBBs) - = -
Monobromabiphany! i cen ND S ima e e 5 -
Dibromobipheny! 0 A M.D. ] 5 ]
 Tribromobiphenyl X e N.D. . 5 .
| eirmoromobiphend |- S N.D. : s - - KR i i
ientabromobiphenyl i P N.0. - B '
| Haxabromobiphenyl " i e [T SRR RN s |
, Heplabromoblphenyl e - ND. : 5 ] _h__] T
_Dcabromuobiphenyl _ : MN.D. ji - .| A
| Nonabromodiphenyl, i T T R : AR
Decabromodiphenyi _ N P i
|-Polybrominated Diphenyliether (PBDEs i 1 R
| Monobromodiphenyi cthves _*.J__L., i —ND. 5 ]
i Librornodiphicnyl elher , R, Co WD, g re 5 o
i Tibwomodiphenyl ethew et L R 5 : _f
ll_aml:u nyl clhor £ ND. ) | |
Pontubron winyl edhar . MN.D. o K i .
{llexabromodiphenylether 7 B, I, SRS Y A 7
Heptahrornodiphenyl ather N.D. ) 4 i i
Oclabromodiphenyl gthee 7~ 71 Y- NN Ny Ay g ‘
Nonabramodiphanyi ether N.D. . . ._.HE,__,_l
f Decobromodipheryl siher £3 : N0, : 5
Swecinien Description, ; : i
N 1 Silvenry mclal port :
No 2 Yallow transtucant plastic biock
Note ;- N.D = Nol Delected (= 5 ppm) o
IR T T !
** Lnd of Reporl
This Test Report is issuod by the Company subjest o ils Genaral Conditions: ol Service printed overleaf or attached, Sald Condilions are also

iinikabld upon requisl ar are Aseesslbly il www.sg. ot Allwslisn b denw Lo Tho Hmilatiang of Nability, indemniftication and jurisdictional policis '

uslincd therein. The results shown In this Test Repori refer naly io the samplu(s) lested uniess otherwlse statod and such sample(s) are relained I

ta 20 dews anly, This Teal Report shull not bee rapioduced el in ull, wilhtul wrillon approvel of the Company, -
: GZem 179300
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SGS

Test Report J?‘ﬁf s

IDEMITSU KOSAN CO., LTD. Report No. : CE/2004/C0547
1-1, ANEGASAKI-KAIGAN, [CHIHARA-CITY, CHIBA  Date 1 2004/12/10
PREF, 299*(]193, JAPAN PE'E: 1 af3d

4
The following merchandise was (were) lml:im:lttodI and identified by the client as :

Type of Product : POLYCARBONATE
Style/Item No :  IRY2200
Sample Received : 2004/12/03
Testing Date ;  2004/12/03 TO 2004/12/10
Test Result : - Please see the next page -
\
';‘
L]
f
for and on behalf of
SGS TAIWAN LTD.

The cortent of s POF Nia 1§ in accordancs with ihe criginal igguad rapofts fof felerence only. This Tes! Repon cannol e reproduced, axcapl o full,
wiihoul prior witlen parmission o \ne Company

5655 TERAARI LIMITED | MO, 136-1, Wu Kung Foad Wk | duistvial Zone, Tape county, Tawan
TS 00207 wwe 58 SOMIW
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Test Report
IDEMITSU KOSAN CO., LTD, Report No. :CE/2004/C0547
1-1, ANEGASAKI-KAIGAN, ICHIHARA-CITY, CHIBA  Date : 2004 /12/10
FREF, 299-0193, JAPAN Page .7 of 3
Test Resnlt
PART NAME NO. 1 : TRANSPARENT PLASTIG@ PELLETS
(PLEASE REFER TO THE PHOTO ATTACHED)
: Result
. Test Item (s): Unit ' Method MDL | No.l
Chromium VI (Cr+6) ppm |As per US EPA 7196A and |2 N.D.
US EPA 3060A. i
Cadmium (Cd) ppm | ICP-AES after as per EN 2 . N.D.
1122, method B:2001 or
other acid digestion.
Mercury (Hg) ppm | ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.
Lead (Pb) ppm [[CP-AES after as per US 2 N.D.
EFA 3050B or other acid
diFtim.
Result
Test Item (s): Unit Method MDL | Ne.l
PBBs(Polybrominated  |% |With relerence to 0.0005 | N.D.
biphenyls)(CAS USEFA3540 or USEPA3550.
NO:059536-65-1) Analysis was performed by
HPLC/DAD, LC/MS or
\  |GC/MS. (prohibited by
'i 2002/ 95/ EC (RoHS),
83/264) EEC, and
m:J 176/ 769/ EEQ)
PBBEs({PBDEs)(Polybromi|% | With reference to 0.0005 | N.D.
nated biphenyl ethers) , [USEPA3540 or USEPA3550.
Analysis was performed by
HPLC/DAD, LC/MS or
.|ac/Ms. (prohibited by
2002/95/ EC [RoHS),
83/264/EEC, and
76/ 769/ EEC) -

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/ kg
(3) MDL = Method Detection Limit

The corlenl of s POF Me is in accondance with 1ha ongenal issuwed repons for reference only. This Tesl Reparl cannel ba reproducad, axoepl in i,
wilhoul priar wiitten permigelon of the Company

OS5 TARUAMLIMITED | MO, 1381, Wa Kung Foad, Wuly indugitial Zone, Taipei oounty, Tawan
Fracsitl] 3 23207 B com



'SGS

Test Report

IDEMITSU KOSAN CO., LTD. Report No. :CE/2004/C0547
1-1, ANEGASAKI-KAIGAN, ICHIHARA-CITY, CHIBA  Date : 2004/12/10
PREF, 209-0193, JAPAN Pege . 30f3 -

The cortent of this POF file is in accordance wilh tha onginal isued repors for relerence only. This Test Repon cannot be reproduced, xcept in iull,

withoul prior willen penmission of e Company

aess TAMARILRITED | MO, 1361, Wu Kung Road Wk Indusrial Zona, Taipel county, Tabwan.
ol 7 SIDOB0Y0 NBOE-D) T296- 9297 v S8 com i



* MAR-T-2085 22:24 FROM:

/A0
Test Raport . = No. SHS0TS74/CHEM Date: 2.17.2005 .
INTERNATIONAL LAMINATE MATERIAL LTD %5,%{

- 638 TIAO STREAM NORTH ROAD LIN'AN, ZHEJANG P.R CHINA

The following sampla(s) was/wers submitted and Identified on behalf of the applicant as;

Samplc Name - COPPER CLAD LAMINATE
SGS Ref Ne. : SHEC0050202738
Modal : FR-4
Lot No : 501001
Material . EPOXY RESIN, GLASS FABRIC, COPPER FOIL
~ Sample Receiving Date : Februsry 08,2005
Testing Period . : February 06 to February 17,2005
Tast Requested - 1) To determine the Cadmium Content of the submitied sample.

2) To determine the Lead content of the submitted sample.

3) To determine Mercury Content of the submitled sample. -

4) To determine Hexavalant Chromium content of the submitted sample.

5) To determine the PBBEs(Polybrominated biphenyls) PBB Es(PBDEs)
(Polybrominated bipheny! ethars) Content of the submitted sample.

Test method . 1) With reference to BS EN 1122:2001, Method B or other acid digestion.

Analysis was performed by inductively Coupled Argon Plasma - Atomie Emissior
Spectromatry (ICP-AES) or Atomig Apsorption Speclrometry,

2) With reference to US EPA Method 30508 or other acid digestion,
Analysis was performed by inductively Goupled Argon Plasma — Atomic Emissior
Spactrometry (ICP-AES) or Atomic Absorption Spectrometry.

3) With reference to US EPA 3062 or other acld digestion,
Analysis was parformed by Inductively Coupled Argon Plesma -~ Atomic Emigsior
Spectrometry (ICP-AES).

4) With reference to US EPA3060A and US EPAT1B6A

Anelysis was parformed by UV-VIS Spectrometric method.
§) With reference to US EPA 8081, Analysts was performad by GCMS.

Test Rasuils : Please refer to next page

Signed for and on bahalf of
SGS.CSTC Chemical Labor

[T L N i R - FRRE e |

la g
Supervisor

e e

Thug Tant Rusart is ixsuad by the Company subjact 19 113 Ganeral Conditigng of Sorvice printad overisal of atteched, Said Conditions are alyo dwalinbie uon eqle!
pccassitl a7 www.G? Com_ Attention ig Erawn to tha limizationa of Tability, inamrfication and jurisdictional palicies detined therein. The resully showr i g Taz!
l sater onby %o the ssmphils] tested unlags al*gew:se statad and such samplals} are rmined for 30 dwys anly. This Tast Raport chell pot b reproduced sazepl in full,

at.lapn asproenl &f M Company BHCH 211}

o Py mer g, T R2ET AR agy B TATN R
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B-MAR-Z0BS B9:56 FROM:

sas

g st

TO:28R19TRTT418B3I514000 P:iE

s

b

Test Report Na. SH5075T4/CHEM Date: 2.17.2005 Page 2 of 2
Tast Results
No. Her Uit MDL A |
1 Cadmium (Cd) ppm 2. N.D.
2 [Lead (Pb) ppm 2 N.D.
3 Mercury (Hg) ppm 2 N.D.
| 4 Hexavalent Chromium (Cr V1) ppm 2 N.D
{ PBBs(Polybrominated biphenyls) — - -
PBBs{Bromabiphanyl) ppm 5 N.D.
FBEsi{Dibromablphenyl) Ppm 5 N.D.
PBEs(Tribromabiphenyl) ppm E N.O.
PBBs(Tatrabromobiphenyl) ppm 6 N.D.
PBBs(Pantabromobiphenyl) ppm 6 N.D.
| PBBs(Hexabromobiphenyl) | ppm 5 N.D.
PBBEs(Heptabromobiphenyl) ppm - g N.D. .
" PBBs(Octabromobiphenyl) ppm 5 N.D.
PBBs(Nonabromeblphenyl) ppm 5 N.D.
T PBBs(Polybrominated biphenyls} ppm 5 N.D.
§ PEBEs(PBDES)(Polybrominated biphenyl ethers) - — .
PBBEs(PBDES) Menobramebiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(DIbromoblphenyl ether) ppm - N.D.
PBBEs(PBDEs)(Tribromobiphenyl ether) ppm 5 N.D.
[ PBBEs(PBDES)(Tetrabromobiphenyl ether) | ppm 5 N.D.
"~ PBBEs(PBDEs)(Peniabromobiphanyl ether) ppm 5 N,D.
PBEEs(PBDEs){Hexabromobiphenyl ethar) ppm 6+ N.D
PBBEs(PBDEs)(Heptabromobiphenyl ether) ppm 5 N.D
PBBEs(PBDEs)(Octabromobiphenyl ather) ppm 5 N.D,
[ PBBEs(PBDEs)(Nonaaromaobiphenyl sther) ppm 5 N.D.
[ PBBEs(PBDESs)(Dacabromobiphanyl ether) ppm 5, N.D.

{Result shown is of the total waight of gample)

Sample Description:
A, Copper clad laminate

Note : ppm=mglkg

Thig Togt Repart 's jgewed by tha Compeny subiject tg its Gunoral Conditions of Service printad pvaris! of srtached Said Carditions are alsp mviilable unpn request o
BCCESSRE it WWAY SOLEOM. AtAtion 18 dran i the limitations of libility, inuemnification ang jurisdictional policies defined tedin, This results shown in this Teat Fle,
rafur only v the semplyls) teated duless pihanvize 320ted and sueh semplals] are razainad for 30 davs only. This Tost Ropert shall not be mproduced sacegt in A, win

MDL= Method Datection Limit
N.D. = Not detectad.(<MDL)

** End of Raport ***

writign appaval of tha Company

BHCH 217376
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Test Report - No. GZSCR401141039/LP Date: NOV 12, 2004  Page 1 of 2

GUANGZHOU TAIHE PRINTED CIRCUIT BOARD FACTORY
228 Y1 HUAN ROAD, TAIHE TOWN, BAIYUN DISTRICT,
GUANGZHOU, CHINA

Report on the submitted sample said to be | METAL-CLAD BASE MATERIAL
Il LIQUID PHOTO SENSITIVE RESIST 11l - ENTEK PLUS Cu10964A

SGS Ref No. . SZ041113177EC

Itern Mo, D12 AD30B1S; AD30B1I1; AO3081K Il : MO5S300G: MOS51800
I ENTEK PLUS CU106A

Sample Receiving Date TNOV 08, 2004

Tesling Period cNOWV 08, 2004 TO NQV 12, 2004

Test Requested : (1) As specified by client, io determine the Mercury & Chromium
content in lhe submitled sample.

(2) Delermination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) of the submitted sample.

Test Method - (1) Mercury & Chromium content - with reference o EPA 3052 1996

| Analysis was performed by Inductively Coupled Plasma Alomic Emission Specirometer
1 (ICP-AES)/ UV-VIS Spectrophotometer.

{2) Wilh reference lo SGS in-house method. Analysis was performed by GC/MS.

i RESULTS Flease relor 1o next page

| Signed for and on behalf of )
£ SGS-CSTC Lid,

ARV

Xie 'fﬁ-ﬁgEiau. Sam
Lab Manager

This Test Report s issued by the Company subject 1o s General Conditions ol Service printed overleal or atlached. Sad Conditions are also
available upon requesl or are accessible al www, 5{5.com. Altention 1s drawn lo the limitations of liability. mdemnification and yusisdictional policies
dafined therein. The results shown in this Test Roporl refer only 1o the sample(s) tested unless otherwise stalod and such sainple(s) are retainad
for 30 days only. This Test Report shall nat be reproduce:s except in full, withoul wrillan approval of (he Company
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Test REPDI’T No.: GZSCR401141039/LP Date: NOV 12, 2004 Page 2 of 2
Resulls :
(1 Na.1 Mo 2 MNo.3 Mo.4 Ma.5 Mo.B
Mercury Content (Hg) N.D. N.D. M.D. M.D. "N.D. N.D.
Chromium Content (Cr){ppm) 25 14 20 N.D. M.D. 23
Mole : - N.D. = Not Detected (<2 ppm)
- ppm = mg/kg
(2)
| Flame Retardants o No.i | MNo.2 | No3 [ Nod [ No.5 [ No.6 | Detection Limit (ppm)
Polybrominated Biphenyls (PBEBs) - | m——— e .
Monobromobiphenyl N.D. N.D. N.D, N.D. M.D. N.D. 5
Dibromobiphenyl N.D. N.D. N.D. N.D. N.D. N.D. 5
Tribromobiphenyl N.D. N.D. N.D. N.D. N.D N.D. 5
Tetrabromobiphenyl MN.D. N.D. MN.D. MN.D. N.D. M.D. 5
Pentabromobiphenyl N.D. N.D. N.D, N.D. N.D. N.D. 5
Hexabromobiphenyl M.D. N.D. N.D. N.D. N.D. N.D. 5
Heptabromobiphenyl N.D. N.D. N.D. N.D. N.D. N.D. 5
Octabromobiphenyl N.D. N.D. N.D. N.D N.D. N.D 5
Nonabromodiphenyl N.D. N.D. N.D. N.D. N.D. N.D 5 i
Decabromodiphenyl N.D. N.D. N.D. N.D. N.D. N.D. 5
Polybrominated Diphenylether ; dp T RO e T
{F‘EDESE iy e, - R R . . # - . .1;. |"_I" LA =y
Monobromodiphenyl ether | _N.D. N.D. N.D. MN.D. N.D. N.D. 5
Dibromodiphenyl ether N.D. N.D. N.D. N.D. N.D. N.D. 5
Tribromadiphenyl ether N.D. | N.D. N.D. M.D. M.D. N.D. 5
Tetrabromodiphenyl ether N.D. | - N.D. N.D. M.D. M.D N.D. 5 _
Pentabromodiphenyl ether | N.D. N.D. N.D, N.D. N.D. N.D. 5
Hexabromodiphenyl ether I N.D. N.D. N.D. - MN.D. N.D. N.D. 5
Heptabromodiphenyl ether N.D. N.D. N.D. N.D. N.D. N.D. 5
Octabromodiphenyl ether N.D. N.D N.D. N.D. N.D. N.D. 5
Nonabromodiphenyl ether N.D. N.D. N.D. N.D. N.D. ND. |5
Decabromodiphenyl ether N.D. | ND. | ND. | N.D N.D. | ND. 5

Mote : - N.D. = Not Delecled (< 5 ppm)

- ppm = mo/kg
Sample Descriplion:

Mo.2 Coppery sheel (ADZ0811)

No.1 Coppery sheet (AD30815) ?.‘}é H’
.{ .

No.3 Coppery sheet (03081K)’
No.4 Green liquid (M0O5300G)
No.5 Green liquid (M051800)

e £

No.6 Coppery sheet (Entek plus Cu 106A) ::-W

** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Sarvice printed overleal or attached. Said Condilions are also
available upon request or are accessible al www.sgs com. Allention is drawn 1o the limilations of liability, indemnificalion and jurisdiclional policies
defined tharein_ The results shown in this Test Repori refer only lo the sample(s} tested uniess otherwise slated and such sample(s) are retained

for. 30 days only, This Test Report shall nat be reproduced except in full, withoul written approval of the Com pany
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Test Report

IWAN TAIYG INK CO., LTD. Report No. : CE/2004/81867
), T TA TUNG SECOND RD. KUAN-YIN Date : 2004 708/20
JSTRY PﬂHNTﬁEJYL"’ ¥ TAIWAN, R.O.C. Page - 10f?2

e following merchandise was (were) submitted and identified by the client as :

oo e TN o e 2 ol e § LAy ;.‘:- |l" .: S s R RN Y !',==-“-'
" .||‘ R T TR R EA YR [T e | CR D e twmide g il 'rr"-

g

Sl

T foP

pe of Product : S-411WA
viefltem No . THERMALLY CURABLE MARKING INK
mple Received : 2004/08/16
sung Date . 2004/08/16 TO 2004/08/20
_‘:I====='==T.-==‘-“:ﬂ======‘—2==::==l====‘=.'-l==;='.F._—=£It=====:z====ﬁ.-‘t-‘==:-FI-—-:I-III:‘E--——.-‘-‘:-—--:
et Result : - Please see the next page -
m
for lnd nn behs! of
SGS TAIWAN LTD.
e A e e e L e, T T W 1018595
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Test Report

.IWAN TAIYO INK CO., LTD.

Report No. : CE/2004/81867

;.7 TA TUNG SECOND RD. KUAN-YIN Date : 2004 /08/20
DUSTRY PARK TAQYUAN TAIWAN, R.O.C. Page ‘202
:st Result
JRT NAME NO.1 :  WHITE INK
Result
Test Item (s): Unit Method MDL Ne.l
;Bs{Polybrominated % {With reference 10 0.0005 N.D.
-+anvis!{CAS USEPA3540 or
S BTTT4-32-7) USEPA3350. Analysis
was performed by
HPLC/DAD, LC/MS or
GC/MS. (prohibited &
2002/95/EC [RoHE; )
83/264/EEC and
76/769 /EEC)
:BEs(PBDESs)(Folybromi|% With reference to 0.0005 n.D.
:ed biphenyl cthers) USEPA3540 or
USEPA3550. Analvss
was performed b
HPLC/DAD, LTy M= 2t
GC/MS. (prohibited = |
2002/95/EC (RoES. |
83/264/EEC and
_'] ?Elfrff}{_}fEE{:] |_|
TE. 111 N.D. = Not detected i=MDL
(2 ppin = mg/kg
(3; MDL = Method Detection Limit
A o G A e, s S S S
fackse o, o anlen g o e Company m R TR T T o i F L FRTT TR RS o O CF A
i Elre Labd LTI SRR EAT ERL SR O eiliacl L At L T
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B4-MAY-2084 20:83 FROM SGS D E-834832652 P.O7 37
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Test Report

TAIWAN TAIYO INK CO., LTD. Report No : CE/2004/42552
NO.7 TA TUNG SECOND RD. KUAN-YIN INDUSTRY Date : 2004 /05/02
PARK TAOYUAN TAIWAN, R.O.C. Page :1of2

\Er

The following merchandise was|were) submitted and identified by the client as : 'lr.’"‘b"fi
e uct :  PSR-2000AM '
Style /[tem No : PHOTO IMAGEABLE SOLDER RESIST INK
Sample Received : 2004/04/23.
- Testing Date : 2004/04/23 TO 2004/05/02
L :—= 3 1t 1Tt 3 T+ - K 3§ 1 F 1 1 D4 T 7T F 01 1 J B-f-eii it i ek e e b L P - bbb =y P it
Test Result : = Flease sce the next page -
for and on bahalf of
BOE TAIMWAN LTD,

i, Ananiion i digen i e

m}«‘?mi.:_ nr-:;l'i-'-.m‘ + h‘?ﬁ::m:r“ mnﬁ-ﬁ‘i-n mw mmr'l‘% ; m.!""' W o7 5 148 g
zak- !:.t--'l'lﬂm;i?ﬂﬂﬂtmﬂt nnﬂﬂlﬂuniu;fr E.f.-?iﬁg " ?gi.fﬂgﬂ!‘ TR

) 565 Telwan Lui. | No. 1361 Wu Kung Rond, Wull Indusinel Zana, Talpsi Cownry, Teiwen, /& sedh 502 T K B &£ T8 1 36-188
£ R B ARG L 8] | v [BBE-2) 77983919 f [806-7) 2188-3237 e ]
I
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Test Report
TAIWAN TAIYO INK CO., LTD. Report No : CE/2004/42552
NO.7 TA TUNG SECOND RD. KUAN-YIN INDUSTRY Date : 2004/05/02
PARK TAOYUAN TAIWAN, R.O.C. Page :20f2
. ?’
Test Result W2
PART NAME NO.1 : GREEN INK
Result
Test Item|sa): Unit Method MDL NO.1
PBBs(Polybrominated %  |With reference to 0.0005 N.D.
biphenyls)(CAS 83264 /EEC. Analysis
NO:6T7774-32-T) was performed by
GC/MS/ECD or
HPLC/DAD/MS.
PBBEs(PBDEs)(Polybromi| % With reference to 0.0005 N.D.
nated biphenyl ethers) 83/264/EEC. Analysis
_ was performed by
GC/MS/ECD or
_ HPLC/DAD/MS.
Chromium VI (Cr+6) ppm |As per US EPATI96A |2 N.D.
and US EPA 3060A.
Cadmium (Cd) ppm |[ICP-AES After As per EN |2 N.D.
1122, Method B:2001 or
other acid digestion.
Mercury (Hg) ppm |ICP-AES After As per US (2 N.D.
EPA 3052 or other acid
digestion.
Lead (Pb}. ppm |[ICP-AES After As per US |2 N.D.
EPA 3050B or other acid
digestion.
NOTE: (1) N.D. = Not detected.(<MDL)
(2) ppm = mg/kg
(3) MDL= Method Detection Limit
(4) * ---" = Not Applicable
(5) " -* = Not Regulation
(6) * = Results shown are of the adjusted analytical results.
(7] **= Qualitative analysis(No Unit)
(8) Negative = Undetectable / Positive = Detectable.
'I'h-t rqhmm mmumh%uj:rnp&nnul ﬂ.wdwmmnm NHHn- hll-mlh-n TW GTS" dﬂa

e S e e R T L R R

) SG5 Teiwan Ld. | Mo 1361 Wy Kurg Saed, Wab industrial Zona, Taigei Covaty, Taiwen. / & NI TEES T 86=19
CE LR TR R H“-FII 1298168749 | (88B-2] 2293-3137 W, 390 SO T

el #l ST Rroup|Bariine Dumirele de Siiresiliisa)
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SUS304 (816x1123x256 jpeg)

v et i d L 15 M.l
. S P
—
sl o R | GZSCROA10I7OAOAP.2 Ml 2006 7110 4 29 B DM 1 of 4
MM RMAERAD
T 0 oL Y R o T 2 R I
TR G T O RS
[y “IK
[ GPLO410T11-02 | ¢/ SUS304
SCS# 7 R € » GPLO410111
46 O W ¢ 2004510 4 18 B
o E o m ‘s xmiﬂnﬂwaﬁmfﬁwihﬁ
WO B o PRMEERATNE. F. R, ANG. B, @, SR Y-
B o s PMRL B W, MNARR- SGS AWM AL, B m EPA Jr i 30508:1996,

WElL - S6S Wwmme:, SMBS EN1122:2001 4k B,
ATR - SGSHMIE, B0 EPA F ik 3052:19946.,
AMWED - oM EPA i 3060A:1906 W T186A:1992,
ﬁrtrH:kHﬁumﬂﬁwmi‘#ﬂmﬁﬁﬂmnﬁ-mt&#.

Wk,
QR &R A
& (ppm) 22
o N.D,
+ & R N.D.
Aire g o N.D.
L N.D.
fih % 2 N.D.
MER(ppm) 4
iE B N.D.
iR : -ND, = WHEMNSY (<2 pprm)
- PPM = RI/TF R
Vr-ﬁﬁﬁti*
Signed lor and on bahalf of
EGS-CSTC Ltg,

e ———

ZnG

Ha Kisayah, Jane
Tech. Mapager
This Tastfapart |8 issued by (he Company subject to i Gonars) Condilione of Sorvice prinlod averleal or wilached, Salg Conaillons are olsa

ovelnble Lpon requost or are accessible ol www.sgs.com. Allention is drawn 1a tha limitations of liabllity, indomnlfisation spd Jurisdictional policles
dafined therein. Tha results shown in this Teel Rapor refer only to \he sampin{a) tosied unlass atherwise sieied and sueh aamplofs) ere ralained
for 30 doya anly, This Test Report shull not be reproduced axcaptin full, without writtan approval of tha Company,
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Test Report
JUNG SHING WIRE CO., LTD. Report No. : CE/2005/45613
231, SEC. 3, CHUNG-CHENG RD., JEN-TEH HSIANG, Date : 2005/05/06
TAINAN HSIEN, 717 TAIWAN Page +10f2

The following merchandise was (were) submitted and identified by the client as :

Type of Product :  CLASS F SOLDERABLE (OVERCOATED WITH NYLON)

ENAMELLED WIRE
Style/Item No : SFBW/SFBY
Buyer/Order No ¢ CUSTOMER OF JUNG SHING WIRE CO,,LTD.
Sample Received : 2005/04/27
Testing Date s 2005/04/27 TO 2005/05/06
Test Result
PART NAME NO.1 l : TRANSPAREN'I‘ COATING (PLEASE REFER TO THE
' PHOTO ATTACHED)

Test Item (s}; Unit Method MDL R;:“l“

Chromium VI (Cr+6) | ppm |UV-VIS after reference to 2 N.D.
’ US EPA 3060A.

Cadmium (Cd) o ppm |ICP-AES after reference to | 2 N.D.
T EN 1122, method B:2001
or other acid digestion.

Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid .
digestion.

Lead (Pb) ‘ ppm |ICP-AES after reference to 2 N.D.
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm=mg/kg -
(3) MDL = Method Detection Limit

The cantent of this POF fiie is in accordance wilh the original issued reports for refersnce only. This TestReport cannot be repmdced. except in full,
without prior written permission of the Compary

SGE TAMAN LIMITED I NO. 138-1, Wu Kung Road, Wulku Industrial Zone, Taipei county, Tawan.
$(8088-2) 22993930 (088-2) 2200-3237 wwwi. 3gs.comiw

1




Test Réﬁort

JUNG SHING WIRE CO., LTD. Report No. : CE/2005/45613

231, SEC. 3, CHUNG-CHENG RD., JEN-TEH HSIANG, Date : 2005/05/06

TAINAN HSIEN, 717 TAIWAN Page .2 0f2

The cortent of this POF flle is lnwcordamewmmoﬂglna Issued reports for reference only. This TestRepmmmntbemmmeu excq:tmfuu
without prior written permission of the Compary-
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Test Report
Kester Components Fie Ltd Order No, : 10010248C/04
500 Chai Chee Lane Date : 12-11-2004
Singapore 465024 Page : 10of2

The following merchandise was (were) submitted and identified by the client as:

Samples Descripion - Alloy for Lead Free Bar Wire & Paste - Tin, Silver & Copper (Sn / Ag / Gu)
Sample Received : NOV 012004
TYesfing Date : NOV 02- 12 2004
=E===z= == e e e T T
Test Requestad : 1} To determine the Hexavalent Chromium Content on the submitied sample.
2)  To determine the Cadmium Content on the submitted sample in accordance
with the EEC Direcfive 91/338/EEC.

3)  To determine the Mercury Content on the submitted sample.,
4)  To determine the Lead Content on the submitted sample.

Test Method t 1) With reference to EPA3060A and EPA 71964, the analysis was performed by

Uttra \iolet Spectrometer. (UWV-VIS)

2}  With reference to BS EN 11228:2001, the analysis was performed by
Inductively Coupled Argon Plasma - Atomic Emission Spectrometry (ICP-AES)

3)  With reference to EPA3052, the analysis was performed by Cold Vapor Atomic
Absorpfion Spectrophotometer (CVAAS) / Mercury Analyzer.

4)  With reference to EPA3050B, the analysis was performed by
Inductively Coupled Argon Plasma - Atomic Emission Spectrometry (ICP-AES)

Test Rasult ; - Please see the next page -

1} Tests pariaimed in accordance with (he Laigse issus of relevant sest method unlegs aiho Feiss imdicated,

I} Unlegs specilied, above resuls relate anby bo the ibems Disied,

31 Precigion paramaners apply in the determination of B sbove resulis. Alsa refer 1o latost ASTM D3244, IP 367 & Appendix E of IP Standsrd Maihods lar
Anahygis & testing, for utliizsion of we dats o determine conformiance with speeilicasions.
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Test Report

Kester Companents Pte Ltd Order No, © 10010248C/04
500 Chai Chee Lane Date : 12-11-2004
Singapere 463024 Page : 20of 2
Sample Descripfion : Alloy for Lead Free Bar Wire & Paste - Tin, Silver & Copper (Sn /Ag/Cu)

est Rasult
Test ltam (s) Unit Method Instrument MDL Reaults
Chromium VI (Cr*?) ppm | EPA 3060A & EPA 7196A uv 2 N.D.
Cadmium (Cd) ppm BS EN 1122B:2001 ICPAES 2 MN.D.
Mercury (Ha) ppri EPA 3052 Mercury Anahyzer 2 N.D.
Lead (Pb) ppmi EPA 30508 ICPAES 2 N.D.

NOTE : (1) N.D. = Not detected (<MDL)

(2) ppm = mgfkg

{3) MDL - Method Detection Limit
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11 Tests portoremasd i sceondancs will e Labest issus of rolévanl iost method uniess othenwise indicaled.

)] Unlass gpecified, sbove resulls relale only to e lema besied,

3) Precision parameteis apply in the determination of the above results. Also reler 1o laiest ASTM 03224, 1P 367 & Appenciix E of P Standard Methads lar
analysis & tugling, for wiilizadon of o5t daia 10 determdng conformance with gpoeiticalions,
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SPEED TECH CORPORATION
PACKING LIST

FILE NO: AAA-P02-0101

PRODUCTS NAME: RJ45 1%1  WITH LED &W/0 LED(P02, P26, P52, P65 series)

REV.: C | PAGE: 1/ 4

1-1. PUT PRODUCTS INTO THE TRAY AS DRAWING SHOWED.
1-2. PACK 60 PCS PRODUCTS PER TRAY.

2-1. PUT THE TOP COVER ON THE TRAY AND FIX THE
TRAY WITH STAPLES AS DWG SHOWN. WHEN THE
TRAY IS FULL OF PRODUCTS(60 PCS) , GATHER 7
TRAYS AS DWG SHOWN.

2-2.NOTE: THE PRODUCTS DIRECTION & TRAYS
DIRECTION SHOULD BE THE SAME.

‘ / BEREGZ
PS TRAYS

NOTES:

APPROVED: Alien CHECKED: Frank DRAWN: Wind

8F—-04—-R0O2A




SPEED TECH CORPORATION

PACKING LIST

FILE NO: AAA-P02-0101 PRODUCTS NAME:RJ45 1*%1  WITH LED &W/0 LED(P02Z, P26, P52, P65 series) REV.: C | PAGE: 2 / 4

3-1. PUT 1 PCS SILCA GEL INTO THE P.E BAG
AND PACK WITH 7 TRAYS.
3-2. CLOSE P.E. BAG AND STICK TAPE.

4-1. AFTER STEP 3-2 , PUT THE PRODUCTS WITH 4 PCS
CARDBOARD INTO THE BOX AS DRAWING SHOWN.

4-2. SEAL BOX WITH TAPE.

4-3. SEAL LABEL, LOCATION AS DRAWING SHOWN.

NOTES:

APPROVED: Alien CHECKED: Frank DRAWN: Wind

8F—-04—R0O2A




SPEED TECH CORPORATION
PACKING LIST

FILE NO: AAA-P02-0101 PRODUCTS NAME:RJ45 1*%1  WITH LED &W/0 LED(P02, P26, P52, P65 series) REV.: C | PAGE: 3/ 4

4-1. PLACE 4 INNER BOXES INTO A CARTON
4-2. CLOSE CARTON WITH TAPE.
4-3. STICK LABEL, LOCATION ON THE CARTON AS DRAWING SHOWN.

NOTES:

APPROVED: Alien CHECKED: Frank DRAWN: Wind

8F—-04—-R0O2A



SPEED TECH CORPORATION
PACKING LIST

FILE NO: AAA-P02-0101

PRODUCTS NAME:RJ45 1%*1

WITH LED &W/0 LED(P02, P26, P52, P65 series) REV.: C |PAGE: 4 / 4
PACKING M'TL PARTS LIST (FOR 1 CARTON) SRODUCT NO PACKING CAPACITY WEIGHT
PART NAME PAPT NO. N.W.(KG)  Q'TY ' PCS / TRAY | PCS / BOX | PCS / CARTON | N.W. KG W, KG
CARTON AAA—1008—0020 1 PO2Z—XXX—=XXXX 60 420 1680
P26 — XXX—XXXX 60 420 1680
BOX AAA—1008-0021 4 P52 — XXX—XXXX 60 420 1680
TRAY COVER|AAA—3017—0001 28 P65 — XXX —=XXXX 60 420 1680
TRAY AAA—301/7/—-0002 28
CARDBOARD AAA—8005—-0002 16
PE BAG AAA—B6004—0002 4
SILICA GEL | AAA—6002—0211 4
LABEL AAA—/001—0001 5
PRODUCTS NAME:
1. PO2—XXX—=XXXX
2. P2B—XXX—=XXXX
3. P52—XXX—=XXXX
4. PB5—XXX—XXXX
NOTES:
APPROVED: Alien CHECKED: Frank DRAWN: Wind

8F—=04—ROZA






